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3.000 GHz 7.000 GHz 1,000 MHz 6.87627 GHz -48.11 dBm -35.11 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.32417 GHz -51,18 dBm -38,18 dB
R
) J L
Date: 10 APR. 2025  1G:22:50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401C

LTE Band 12 / 3MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) el m e
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PA
10 ddRe_BPURIOUS | INE_ABS 10 ddpe_$PURIOUS | INE_ABS PASS
. ! R
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
dB 20 dB
-30 dBm -30 dém
-40 dam -40 dBm
50 da i‘ o — te | S0ds ]‘I b
-60 dB 60 dB [+
N
-70 dBm -70 dém
-80 dBm -80 dém
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Power Abs Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 688,18591 MHz -63.88 dBm -50.88 db 30.000 MHz 620.000 MHz 100.000 kHz 661.13943 MHz -63.95 dam -50.95 de
725.000 MHz 1.000 GHz 100.000 kHz 945,19231 MHz -63.31 dBm -50.31 dB 725.000 MHz 1.000 GHz 100.000 kHz 922,93956 MHz -63.40 dBm -50.40 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39865 GHz -43.63 dBm -30.63 d 1.000 GHz 3,000 GHz 1,000 MHz 1,41265 GHz -45.25 dBm -32.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 687527 GHz -47.94 dBm -34.94 db 3.000 GHz 7.000 GHz 1,000 MHz 683027 GHz -48.10 dBm -35.10 dB
7.000 GHz 5.000 GHz 1.000 MHz 7.37516 GHz -51.08 dBm -38.08 dB 7.000 GHz 5.000 GHz 1,000 MHz 7.37516 GHz -50.81 dBm -37.81 dB
L i - L J1 ]
Data: 19.APR.2025 19: Date: 19.APR.2025 19:
Highest Channel / QPSK
Spectrum | uf
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm I T — T g~
-60 dBm
MJ
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 668.39580 MHz -63.54 dBm -50.54 dB
725.000 MHz 1.000 GHz 100.000 kHz 909.75275 MHz -63.29 dBm -50.29 db
1,000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.13 dBm -32,13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85977 GHz -48.07 dBm -35.07 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.32417 GHz -51.10 dBm -38.10 dB
L JU J e
Date: 19.APR.2025 19:34:44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401C

LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == ([ spectrum Y
Ref Level 0.00 dBm  Offset 4.60 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
E ! -
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
de 20 dB
-30 dBm -30 dém
-40 dém -40 dBm
50 de | 50 dB
L ) ..M—-“T | M‘T
-60 dB -60 de R i
g =il et ge )
-80 dam 80 dBm
a0 d8 -90 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -65.13 dBm -52.13 db 30.000 MHz 620,000 MHz 100.000 kHz 660.47976 MHz -63.66 dBm -50.66 di
725.000 MHz 1.000 GHz 100.000 kHz 929.80769 MHz -67.48 dBm -54.48 dB 725.000 MHz 1.000 GHz 100.000 kHz 967.71978 MHz -67.53 ddm -54.53 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39915 GHz -42.48 dBm -29.48 dB 1.000 GHz 3,000 GHz 1,000 MHz 141115 GHz -44.18 dBm -31.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.86177 GHz -51.74 dém -38.74 db 3.000 GHz 7.000 GHz 1,000 MHz 5.88476 GHz -51.72 dém -38.72 de
7.000 GHz 9.000 GHz 1.000 MHz 7.35916 GHz -59.08 dBm -46.08 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.34716 GHz -58.92 ddm -45.92 dB
" — - m—
L i ] - L ]l ] -
Data: 19.APR.2 Date: 19.APR.2025 1%:45:22
Highest Channel / QPSK
Spectrum | uf
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
. Lo
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
. WW""[
-60 dBm s o
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 690.000 MHz 100.000 kHz 666.41679 MHz -64.69 dBm -51.69 dB
725.000 MHz 1.000 GHz 100,000 kHz 935.57692 MHz -67.35 dBm -54.35 db
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.38 dBm -30.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -51.72 dBm -38.72 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36116 GHz -59.04 dBm -46.04 dB
L JU J e
Date: 19.APR.2025 19:46:19
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401C

LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spec n :21 Spectrum u,?\:'
Ref Level 0.00 dBm  Offset 4.60 dB Mode Auto Swesp Ref Level 0.00 dem  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
Limit iheu\ Limit fheck PABS
10 4dpe_BPURIOUS LINE_ABS _10 Adne_SPURIOUS LINE ABS PASS
- i
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
da ~20 dB
-30 dBm -30dB
-40 dm 40 dB
50 d8 | -50 dBm
n _....v-hﬂ--‘""l l g Wl‘lﬂ"ﬂ
-60 dB -60 dBm
gl Lo
-80 dBm -80 dBm
o0 d8 -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 654.54273 MHz -65.86 dBm -52.86 db 30.000 MHz 690000 MHz 100.000 kHz 658.17091 MHz -64.04 dBm -51.04 d&
725.000 MHz 1.000 GHz 100.000 kHz 928.70879 MHz -67.59 dBm -54.59 dB 725.000 MHz 1.000 GHz 100.000 kHz 965.24725 MHz -67.39 dBm -54.39 dB
1.000 GHz 3.000 GHz 1,000 MHz 1,39965 GHz -43.28 dBm -30.28 dB 1.000 GHz 3.000 GHz 1,000 MHz 140665 GHz -43.90 dém -30.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -51.88 dém -36.88 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.99575 GHz -51.64 d&m -38.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99450 GHz -58.96 dBm -45.96 dB 7.000 GHz 9,000 GHz 1,000 MHz 8.02799 GHz -58.95 dém -45.05 dB
" vey -
( I J - ( Jl J L
Data: 19.APR.2 19:51:2 16.AFR.2025 1 0B
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AQFHE SPURIOUS LINE _ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
. — — _......-#dl-—w—‘“T
60 dzm JV -~ ity
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW Frequency | Power Abs | ALimit
20.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.02 dBm -51.02 dB
725.000 MHz 1.000 GHz 100.000 kHz 898.76374 MHz -67.49 dBm -54.49 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.41365 GHz -44.20 dBm -31.20 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.88276 GHz -51.68 dBm -38.68 db
7.000 GHz 9.000 GHz 1,000 MHz 8.03449 GHz -59,15 dBm -46,15 db
Date: 10 APR 2025 1G9:58:05
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saronas. FCC RF Test Report

Report No. : FG402401C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0033
40 Normal Voltage 0.0024
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0031
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0045
-30 Normal Voltage 0.0039
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0015
20 Minimum Voltage 0.0009

Note:

1. Normal Voltage =12 V. ; Minimum Voltage =10.8 V. ; Maximum Voltage =13.2V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID : 2BL79-A922

Page Number




s=aranas. FCC RF Test Report Report No. : FG402401C

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Middle CH 5.22 6.17 PASS
LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK
20 dE AQT 2 ms % RBW 10 MHz
1E-O! |
\
e et L o Lo | | o Tomn
C )| -;Illlll I
Sporton International Inc. (Kunshan) Page Number 1 Ad4 of A72

TEL : +86-512-57900158
FCCID : 2BL79-A922



s=aranas. FCC RF Test Report Report No. : FG402401C

Middle Channel / Full RB/ 16QAM
Spectrum (=)
Ref Level 24.60 dém Offset 4.60 di
30 dB  AQT 2 ms & RBW 10 MHz
0.01
\-.
E-0: ‘\\V
\
1E-0 ;
b
}
E-O! E
|ICF 782.0 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mea | pPeak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 20.43 dém 27.64 dBm 7.21 dB 2.90 dB 4.99 dB 6.17 dB 6.75 dB
)i ] SRR e
Sporton International Inc. (Kunshan) Page Number 1 A45 of A72
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Report No. : FG402401C

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.89

4.88

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.83

9.81

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum
evel 24.60 d8m Offset 4.60 dB & RBW 100 kHz Ref Level 24.60 d8m Offset 460 d& & RBW 100 kHz
o At SDGB SWT 105 @ VBW 300 kHz  Mode Aulo FFT e At 0GB SWT 19 s @ VBW 300 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm Mi[1] 15.84 dém 20 dBrm Mi[1] 15.42 dém
781.01100 MHZ] 782.04000 MHZ]
e P S o NN g .
10 g 26.00 d8| 10 dBm _ e - B daiaat 26.00 d8|
1 \ $.885000000 MHZ 7 B $.875000000 MHZ
o dem | 159.9 0dém { Q factor W\ 1604
|‘ 1 \
-10 df t -10 di \
/ \ \
-20 dBm 4 . -20 dBm ¥
/ A, . P
. T - Y e e
= B
-40 dom -40 dBm
50 df -50 d
&0 -60
70 70 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 781011 MHz 15.84 dBm ndB down 4,885 MHz M1 1 782.04 MHz 15.42 dém ndB down 4875 MHz
T 1 779,542 MHz -10.01 dam nde. 26.00 d& T 1 779,562 MHz -10.42 dém nde. 26.00 d&
T2 1 784,428 MHz -10.39 dam Q factar 150.9 T2 1 784,458 MHz -10.52 den Q factar 160.4
- v v v
L L . - L L . -

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Spectrum
evel 24.60 d8m Offset 4.60 dB & RBW 300 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT 12645 @ VBW  1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm 15.83 dBm 20 dem mafi] 17.04 dém
- 784.0080 MHz - X 783.9780 MHz
A ~ 2 . e 5 .
10 dBm ‘r“ \ 26.00 d8| 10 dBm Fal A 26.00 d8|
{ \ 9.830000000 MHz| ’r 9.810000000 MHz|
o dem | / I 79.8) 0 dam / Q factor 1 79.9]
o/ A { |
-tod ri s -10d r \‘
i A / \
-20 dBm—+ + 2 - -20 dBm - A —
R NP
-an d 30 d
40 dem -40 dBm -
e S0
-60 -60
70 d 7o
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 784,098 MHz 15.893 dBm ndB down 9.83 MHz M1 1 783.978 MHz 17.04 dém ndB down 9.81 MHz
T 1 777.005 MHz -10.19 dam nde. 26.00 d& T 1 777,105 MHz -9.47 dém nde. 26.00 d&
T2 1 786,835 MHz -10.23 dam Q factar 70.8 T2 1 786,915 MHz -9.12 dam Q factar 70.9
- v v v
L L . - L -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.47

4.48

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

8.97

8.99

LTE Band 13

Middle Channel / 5MHz / QPSK

rum

Middle Channel / 5MHz / 16QAM

Ref Level 24.60 dém Offset 4.60 dB & RBW 100 kHz el 24.60 d8m  Offset 4,60 dé & RBW 100 kHz
o At SDGB SWT 105 @ VBW 300 kHz  Mode Aulo FFT e At 0GB SWT 19 s @ VBW 300 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm - Mi[1] 14.90 dBm 20 dBm 14.97 dém
N ¥ - 780.54100 MHZ] 782.80900 MHZ]
AV ey A et P e, 34466 MHz R PR 47552 MHz
10 g . s s Y +.465534466 MH 10 dBm o P 4475524476 MH
0 d8m—ort | | 0 dém |
/ | 1
/ | \
10 d . - -10d Y
/ i\ / \
-20 dém—t + i -20 dBm—t 4 i
o J A P J Mt
.| A - “an . A )
30 A0 g
-40 dom -40 dBm
50 df -50 d
-60 -60
70 d 7o
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 780,541 MHz 14.99 dBm M1 1 782.809 MHz 14.97 dém
T 1 779.77223 MHz 9.57 dém Oce Bw 4.465534466 MHz T 1 779,76224 MHz 8.72 dém Oce Bw 4.475524476 MHz
T2 1 78423776 MHz 10.09 dern T2 1 784.23776 MHz 7.61 dem
- v v v
L L . -

L . -

LTE Band 13

Middle Channel / 10MHz / QPSK

Spectrum Y Spectrum
Ref Level 24.60 dém Offset 4.60 dB & RBW 300 kHz Ref Level 24.60 d8m  Offset 460 dB & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT 12645 @ VBW  1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
" L
N - 2 5 2
1 e L eeean [ R P W e AN ¢ o ot
10 g 2 8.971028971 MHZ| 10 dem . - / oredw 8.991008991 MHZ|
| / |
0 dBm . ; 0 dém 4 &
| | \
-10 df - -10d -
/ 4 | |
/ | /
20 dém 4 e -20 dBm . \I
30d S e 30d - -
/ r
-40 dom ¢ -40 dBm .
5 30 e
-60 -60
70 d 7o
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 783,299 MHz 17.31 dBm M1 1 784.737 MHz 16.18 dém
T 1 T77.5045 MHz 10.39 dém Oce Bw 8.971028971 MHz T 1 777.5045 MHz 9.71 dém Oce Bw £.901008991 MHz
T2 1 786.4755 MHZ 10.90 der T2 1 786.4955 MHz 10.46 dam
- v v v
L L . -

L . -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

:E‘ Spectrum L
Ref Level 24.50 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvaPwr
20 dblgut Gheck PAES 20 dbkll Gheck pARS
Line _§PURIOUS_| INE_ABS “ PaBS Line _$PURIOUS_| INE_ABS | PARS n
10 dBm 10 dBm H
. H N |
-10 dem n -10 der — ] !
-20 dBm 1’ [L -20 dem: ﬂ } ‘
SPURIGUS _LINE_ABS_ H \ 1 SEURIBUS LINE ABS H / \
-40 dBm -40 dBr il
FARS VLM (THINAN ZEAN
50 dam - \ H ” -50 dBm ‘ l H f & -\'/\L
-60 dBm [ oo -60d T /
70 dem i 70 di r #
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Lows | Range Up | RBW | Frequency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,99401 MH2 -73.20 dBm -38.20 d& 763.000 MHz 775,000 MHz | 6.250 kHz 773.53147 MHz -75.40 dBm -40.40 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -4.98 dBm -36.98 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.83032 Mhz -63.54 dBm -50.54 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.98686 MHz -54.12 dBm -41.12 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.99975 MHz -68.22 dBm -55.22 dB
776.000 MHz | 788,000 MHz 100.000 kHz | 777.37263 MHz | 20.95 dBm -9.05 d&. 776.000 MHz 768,000 MHz | 100.000 kHz 786.65135 MHz 20.71 dam -9.20 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.09845 MHz -66.76 dBm -53.76 d& 788.000 MHz 788,100 MHz | 30.000 kHz 788.06299 MHz -51.60 dBm -38.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 78810245 MHz -62.98 dBm -49.98 dB 788,100 MHz 793.000 MHz 100.000 kHz 700.08566 MHz Z45.81 dBm ~32.81 dB
793.000 MHz 806.000 MHz 6,250 kHz 794,26623 MHz -75.29 dBm -40.29 dB 793.000 MHz 506,000 MHz 6.250 kHz 795,34416 MHz -66.86 dim -31.86 dB
—
i ] e [ )i ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o [ Spectrum L
Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
@1 AvaPwr @1 avgPwr
20 dbkll Gheck pARS 20 dbiuit Gheck
Line _$PURIOUS_| INE_ABS_| PARS Line _§PURIOUS_| INE_ABS_|
10 d8m 10 dam
0d - T
-10 der — l | -10 dem - J l
-20 dBm i L} -20 dBm: ‘
. [ L o {
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS ‘Wr’
-40 derr “1 -40 derr /
50 dem: {/ ‘\.’““- 50 dBm
-60d s0d / \
70 dem J 70 derr —
ey [ e
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775,000 MHz | 6.250 kHz 774.98202 MHz -67.30 dém -32.30 dB 763,000 MHz 775,000 MHz 6.250 kHz 774.08292 MHz -75.55 dém -40.55 dB
775.000 MHz 775,000 MHz 100.000 kHz 775.86988 Mhz -37.53 dBm -24.53 dB 775.000 MHz 775,900 MHz | 100.000 kHz 775.88696 MHz -51.85 dBm -38.85 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99296 MHz -41.27 dBm -28.27 dB 775.900 MHz 776,000 MHz | 30.000 kHz 775.99515 MHz -55.59 dBm -42.59 dB
776.000 MHz 788,000 MHz | 100.000 kHz 780.77722 MHz 6.28 dém -23.72 db 776.000 MHz 788,000 MHz 100.000 kHz 783.23477 MHz 6,18 dém -23.82 dB
788.000 MHz 788,100 MHz | 30.000 kHz 788.03012 MHz -49.59 dBm -36.50 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.02353 MHz -37.79 dém -24.79 dB
788,100 MHz 792,000 MHz 100.000 kHz 788.10245 MHz -45.66 deém -32.66 dB 768.100 MHz 793,000 MHz | 100.000 kHz 788.10734 MHz -33.98 dBm -20.98 db
793.000 MHz 806,000 MHz .250 kHz 793.01948 MHz -68.66 dBm -33.66 dB 793.000 MHz 806,000 MHz 6.250 kHz 792.05844 MHz -58.17 dBm -23.17 dB
—
] L] L )
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LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Spectrum
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Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77495804 MHz -73.45 dBm -38.45 d& 763.000 MHz 775,000 MHz | 6.250 kHz 769.28771 MHz -75.57 dBm -40.57 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87438 MHz -51.05 dBm -38.05 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.75030 Mhz -63.65 dém | -50.65 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.99486 MHz -55.18 dBm -42.13 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.97637 MHz -68.22 dBm -55.22 dB
776.000 MHz | 788,000 MHz 100.000 kHz | 777.30070 MHz | 15.71 dém -10.29 de 776.000 MHz 788.000 MHz | 100.000 kHz 786.67532 MHz 18.66 dBm | -10.34 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09595 MHz -67.70 dBm -54.70 d& 788.000 MHz 788,100 MHz | 30.000 kHz 788.08816 MHz -50.17 dém -37.17 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13182 MHz -63.70 dBm -50.70 dB 788,100 MHz 793,000 MHz 100.000 kHz 700.08566 MHz Z48.07 dBm ~35.07 dB
793.000 MHz 806.000 MHz 6,250 kHz 794,14935 MHz -75.47 dBm -40.47 dB 793.000 MHz 506,000 MHz 6.250 kHz 795,26623 MHz -69.81 dBm | -34.81 dB
—
!
] ] [ ] ]
Date: 18
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,99401 MH2 -68.71 dBm -33.71 d& 763,000 MHz 775,000 MHz 6.250 kHz 772.88412 MHz -75.37 dem -40.37 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87797 MHz -38.54 dBm -25.54 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -53.59 dBm | -40.52 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97218 MHz -42.62 dBm -29.62 dB 775.900 MHz 776.000 MHz 30.000 kHz | 775.97208 MHz | -57.65 dem -44,65 dB
776.000 MHz 788.000 MHz 100,000 kHz | 78068132 MHz 5.27 dBm -24.73 d8 776.000 MHz 788.000 MHz 100.000 kHz 783.31868 MHz 5.11 dBm | -24.89 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,01823 MHz -51.24 dBm -38.24 dB 788,000 MHz 788,100 MHz 30.000 kHz 788.00225 MHz -38.76 dbm -25.76 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -47.30 dBm -34.30 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -34.61 dBm | -21.61 dB
793.000 MHz 806.000 MHz 6.250 kHz 79304545 MHz -71.27 dBm -36.27 dB 793,000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -59.92 dBm -24,92 dB
| ] (] T ) ]
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LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB middle Band Edge /1 RB
Spectrum x| Spectrum e
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Lows | Range Up | RBW | Frequency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,92208 MHz2 -73.25 dBm -38.25 d& 763.000 MHz 775,000 MHz | 6.250 kHz 773.30370 MHz -75.72 dBm -40.72 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -50.65 dBm -37.65 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.31154 MHz -63.53 dém -50.53 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98716 MHz -54.27 dBm -41.27 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.95000 MHz -67.85 dém -54.85 dB
776.000 MHz | 788,000 MHz 100.000 kHz 777.62438 MHz | 21.03 dBm -8.97 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.4115% MHz 20.73 dem -9.27 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.05679 MHz -67.36 dBm -54.36 d& 788.000 MHz 788,100 MHz 30.000 kHz 788.05749 MHz -51,55 dBm -38.55 dB
788.100 MHz 793.000 MHz 100.000 kHz 79080455 MHz -58.22 dBm -45.22 dB 788.100 MHz 793,000 MHz | 100.000 khz 788.11224 Mhz 48,05 dBm -35.05 dB
793.000 MHz 806.000 MHz 6,250 kHz 795.,22727 MHz -61.03 dBm -26.03 dB 793,000 MHz 806,000 MHz 6.250 kHz 735.22727 MHz -59.71 dam 24,71 dB
—
Y
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Range Low | Range Up | RBW Frequency | Power Abs ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -70.61 dBm -35.61 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89416 MHz -40.01 dBm -27.01 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98207 MHz -44.10 dBm -31.10 dB
776.000 MHz 788,000 MHz 100.000 kHz 782.95904 MHz 3.60 dBm -26.40 db
788.000 MHz 788,100 MHz 30,000 kHz 78808067 MHz -37.76 dBm -24.76 dB
788.100 MHz 793.000 MHz | 100.000 kHz 788,15629 MHz -33.47 dBm -20.47 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.05844 MHz -50.19 dBm -15.19 dB
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LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB middle Band Edge /1 RB
Spectrum x| Spectrum e
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Lows | Range Up | RBW | Frequency | Power Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 77494605 MHz -74.26 dBm -39.26 d& 763.000 MHz 775,000 MHz 6.250 kHz 767.76523 MHz -75.74 dBm -40.74 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.73412 MHz -51.27 dBm -38.27 dB 775.000 MHz 775,000 MHz | 100.000 kHz 775.89865 MHz -632.87 dBm -50.87 db
775.900 MHz 776.000 MHz 30.000 kHz 775.95539 MHz -53.36 dBm -40.36 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98986 MHz -68.46 dBm -55.46 dB
776.000 MHz |  786.000 MHz 100.000 kHz 777.60040 MHz | 18.64 dBm ~10.36 d& 776.000 MHz 786,000 MHz 100.000 kHz 786.42358 MHz 18,43 dém -10.57 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.06449 MHz -65.52 dBm -52.52 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.04750 MHz -52.80 dBm -39.80 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.83881 MHz -59.06 dBm -46.06 dB 788.100 MHz 793,000 MHz | 100.000 kHz 788.10245 MHz -49.07 dém -36.07 dB
793.000 MHz 506.000 MHz 6.250 kHz 795,17532 MHz -62.78 dBm -27.78 dB 793.000 MHz 506,000 MHz 6.250 kHz 795.21425 WMHz 62,88 dBm Z27.88 dB
—
T
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Range Low | Range Up | RBW Frequency | Power Abs ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -71.43 dém -36.43 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.87348 MHz -41.38 dBm -28.38 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97917 MHz -45.88 dBm -32.88 dB
776.000 MHz 788,000 MHz 100.000 kHz 762.81518 MHz 2.54 dBm -27.46 db
788.000 MHz 788,100 MHz 30,000 kHz 788.09426 MHz -39.47 dBm -26,47 dB
788.100 MHz 793.000 MHz | 100.000 kHz 788,22972 MHz -34.96 dBm -21.96 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.13636 MHz -52.30 dBm -17.30 dB
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Conducted Spurious Emission

LTE Band 13 / 5SMHz
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30.000 MHz 763.000 MHz 100.000 kHz 732.41254 MHz -64.87 dBm -51.87 dB 30.000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz -64.35 dBm -51.35 dB
806.000 MHz 1.000 GHz 100.000 kHz 863.54073 MHz -66.99 dBm -53.99 dB 806.000 MHz 1.000 GHz 100.000 kHz 981.53073 MHz -66.96 dBm -53.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -42.95 dBm -29.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -41.74 dBm -28.74 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.87936 GHz -51.92 dBm -38.92 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.87536 GHz -51.98 dBm -38.98 dB
™ —— 2ad ——
L i ] - L J1 ] -
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30.000 MHz 763.000 MHz 100.000 kHz 737.54098 MHz -64.51 dBm -51.51 dB
806.000 MHz 1,000 GHz 100,000 kHz 947.659465 MHz -66.98 dBm -53.98 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -42.03 dBm -29.03 dB
3.000 GHz 8.000 GHz 1.000 MHz 5.88186 GHz -51.75 dBm -38.75 dB
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LTE Band 13/ 10MHz
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Spectrum |
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30.000 MHz 763.000 MHz 100.000 kHz 732.77886 MHz -64.51 dBm -51.51 dB
806.000 MHz 1.000 GHz 100,000 kHz 921,32384 MHz -67.20 dBm -54.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -43.15 dBm -30.15 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.95435 GHz -51.79 dBm -38.79 dB
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Frequency Stability
Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0044
40 Normal Voltage 0.0021
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0036
0 Normal Voltage 0.0041
-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0017
20 Minimum Voltage 0.0024
Note:

1. Normal Voltage =12 V. ; Minimum Voltage =10.8 V. ; Maximum Voltage =13.2V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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LTE Band 41
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ML i 2.50133Z GHz 15.33 dbm ok down 4,905 MHz ML 1 2.534056 GHz 13.31 dém ok down 4615 MHz
T1 1 2.500542 GHz -10.92 dBm nde 26.00 d& T 1 2.500543 GHz -12.77 dém nde 26.00 d&
T2 1 2.595448 GHz -10.73 dBm Q facta 528.3 T2 1 2.595356 GHz -11.75 dém Q facta 538.7
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LTE Band 41
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0 dem l 0 dem
" L it i
10 -10
b ‘J 1
! — -20 dBm: \
s’ R [P P Al A
o] o
-40 dBm -40 dBm
50 o -50di
-600 dBm -60 dém
Fod 70 di
CF 2,503 CHz 1001 pts Span 30.0 MHz CF 2.503 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 2.508744 GHz 12.33 dém ok down 14,236 MHz M1 1 2.595547 GHiz 13.67 dém ok down 14,416 MHz
T1 1 2.585027 GHz -12.74 dBm nde 26.00 d& T 1 2.585867 GHz -11.76 dém nde 26.00 d&
T2 1 2.500163 GHz -11.23 dBm Q factar 1618 T2 1 2.600283 GHz -12.43 dém Q factar 160.1
i ' il '
L JL J L JL J

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m e pectrum
Ref Level 25.00 dom  Offset 5.00 db @ RBW 300 kHz RefLevel 25.60 dm  Offset 5.00 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i Mi[1] 13.08 dBm ) Mi[1] 12.75 dBm
20 dém: 2.5942790 GHz 20 dBm: = 2.5908420 GHz
A AR 26.00 dB ) o X ln.. LndB 26.00 dB
10 dem = AW W 18661000000 MHz 10dam s i W, 19.141000000 MHz
| Q factor 139.0) | Q factor 135.4f
0 dém 0 dém: ; \
-t 10 di . 32
i 1
-20 dem -20 dém 7
| atamenton ] P, A b v VL
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 2,503 CHz 1001 pts Span 40.0 MHz CF 2.503 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 1 2.554275 GHz 13.98 dém ok down 18,661 MHz M1 1 2.590842 GHz 12.75 dém ok down 19,141 MHz
T1 1 2.583640 GHz -12.96 dBm nde 26.00 d& T 1 2.58345 GHz -13.15 dém nde 26.00 d&
T2 1 2.602311 GHz -12.53 dBm Q factar 138.0 T2 1 2.60258 GHz -13.56 dBm Q factar 135.4
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L JL J - L JL J -
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Occupied Bandwidth

Mode

LTE Band 41 : 99%0BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.56

4.49

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.05

9.05

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

13.43

13.43

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

17.76

17.78

LTE Band 41

Spectrum o Spectrum o
Ref Level 25.00 dém  Offset 5.00 db @ RBW 100 kHz Ref Level 25.60 dom  Offset 5.00 db e RBW 100 kHz
lo A 30 de 19ps @ VBW 200 kHz  Mode Auto FFT I At 30de SWT  18ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
M1 M1
20 dBm—t i 20 dBm—t i
v - X . o OGT R P )
10 dBm PR, o 10 dem AN O \ pmam ORERYL 1:
1 \
0 dém y 0 dém | 1
-10 df - 10 di 1
30 dem—1 P “SerdBm—t = -
\J gl N L
30 df -30d
40 dem—t -40 dBm—+
50 d -50 d
-60) dbm—t -60 dbm—t
Fod 70 di
CF 2,503 CHz Span 10.0 MHz CF 2.503 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 i ML 1 2.502421 GHz 13,64 dBm
T1 1 Oce Bw 4 555444555 MHz T 1 2.5007622 GHz 8.31 dém Oce Bw 4.4BSE14486 MHz
T2 1 T2 1 2.5352478 GHz 7.61 dém
[ _] [ _]
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m e pectrum e
Ref Level 25.00 dom  Offset 5.00 db @ RBW 300 kHz RefLevel 25.60 dm  Offset 5.00 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i GIEY] 15.37 dBm ) Mi[1] 15.04 dBm
20 dem 2.5946180 GHz 20 dém o 2.5937190 GHz
Lt R 9.050949051 MHz - N N 9.050949051 MHz
10 dem e = 10 dem - < - e
/ |
o dsm—| / } 0dem
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/ . i
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e
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-40 dem -40 dBm
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-600 dBm -60 dém
Fod 70 di
CF 2,503 CHz 1001 pts Span 20.0 MHz CF 2.503 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 2.59451E GHz 15.37 dbm M1 1 2.593716 GHz 15.04 dém
T1 1 2.5884845 CGHz 9.40 dBm Oce Bw 0.05094005 1 MHz T 1 2.5384545 CHz 7.07 dém Oce Bw 0.05094005 1 MHz
T2 1 2.5975355 GHz 10.44 dBm T2 1 2.5375155 GHz 8.66 dém
i ' il '
L JL J - L JL J -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

e =

Ref Level 25.90 dam  Offset 5.00 dB e RBW 300 kHz

pectrum

Ref Lavel 25.80 dom

Offset 5.00 dé e RBW 300 kHz

o At 0dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i Mi[1] 14.07 dBm ) Mi[1] 13.50 dBm
20 dem v - 2.5961170 GHz 20 dém 2.5935390 GHz
1 . e eSO B z 13.426573427 MHz o e | . coPw T2 13.426573427 MHz
10 dam : LIS\ o LT 10 dBm }’r ey N A ARETRY w T2
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[ TAANL S ) A A |
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sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 2,503 CHz 1001 pts Span 30.0 MHz CF 2.503 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 2.596117 GHz 12.97 dem M1 1 2.593538 GHz 13.50 dBm
T1 1 2.5862867 GHz 9.04 dBm Oce Bw 13426573427 MHz T 1 2.5362567 GHz 7.36 dBm Oce Bw 13426573427 MHz
T2 1 2.5997133 GHz 9.97 dém T2 1 2.5396833 GHz 7.5 dém
i ' il '
L JL J L JL J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m pectrum
Ref Level 25.00 dom  Offset 5.00 db @ RBW 300 kHz RefLevel 25.60 dm  Offset 5.00 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT 185 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
i Mi[1] 13.35 dBm ) Mi[1] 12.47 dBm
20 dem ! 2.5987940 GHz 20 dém ML 2.5900030 GHz
T - s ogc T 17862137862 MHZ 1 n n n Ocg By T2 17.782217782 MHz
10 dBm P A DECRE v 10 dem X v Sl aan -
0 dem | 0 dam
|
104 - 10 d
J \
-20 dem—t - 4 -20 dBm
" ) o i A )
e . b REER
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 2,503 CHz 1001 pts Span 40.0 MHz CF 2.503 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 2.596754 GHz 13.35 dbm M1 1 2.590003 GHz 12.47 dBm
T1 1 2.584040 GHz 8.26 dBm Oce Bw 17.B62137862 MHz T 1 2.5341688 GHz 6.89 dBm Oce Bw 17.7B2217782 MHz
T2 1 2.5019111 GHz 7.24 dBm T2 1 2.601951 GHz .03 dém
i ' il '
L JL J - L JL J -
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Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spe
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Ref Level 28.02 dBm  Offset 8.02 d@ Mode Auto Sweep Ref Level 28.02 dém  Offset 8.02 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fvgpur
Limit ¢heck PAES | SPURIGHIG OHBIEKABS _ Y
20 dihse_BRURIOUS LINE ABS ke “ 20 dBive— n..mﬁ 161 AB 6 B
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0 dr ‘ l o8 J '
/| e
-10 dBm { 1 10 ] \—‘
B !
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Start 2.475 GHz 8004 pts Stop 2.501 GHz || [Sourious Emissions
Spurious Emissions Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2,690 GHz 100.000 kHz 2.68967 GHz 20.25 dBém -9.71 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49012 GHz -44.63 dBm -19.63 d& 2,690 GHz 2.601 GHz 100.000 kHz 2.69001 GHz ~16.87 dbm ~6.87 db
2.490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -23.62 dBm -10.62 d& 2,601 GHz 2.695 GHz | 1.000 MHz 2.69402 GHz -26.77 dBm -16.77 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -20.08 dBm -7.09 d8 2,695 GHz 2.696 GHz 1.000 MHz 2.69501 GHz -38.34 dBm -25.34 dB
2,496 GHz 2.501 GHz 100.000 kHz 2.49635 GHz 21.26 dBm -8.74 d& 2,636 GHz 2,715 GHz 1.000 MHz 2,69835 GHz -44.63 dam -19.63 dB
—
T T
] ] [ ] ]
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

um

Spectrum

Ref Level 28.02 dBm  Offset 8.02 dg Mode Auto Sweep Ref Level 28.02 dbm  Offset 8.02 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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0 der I 8 "i
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[ e
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-40 den
-4 dBm
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-60 dBn
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 6Hz | |[Soirious Emissions
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2.685 GHz 2.690 GHz | 100.000 kHz 2.68578 GHz 6.18 dBm -23.82 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49041 GHz -39.82 dBm -14.82 d& 2,690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -23.90 dém -13.90 dB
2.490 GHz 2.495 GHz 1.000 MHz 2,49496 GHz -18.24 dBm -5.24 dB 2,691 GHz 2,695 GHz 1.000 MHz 269102 GHz -17.70 dBm -7.70 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -24.82 dBrm -11.82 dB 2,695 GHz 2.696 GHz 1.000 MHz 2.69501 GHz ~26.03 dém ~15.03 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49018 GHz 7.45 dBm -22.55 dB 2.696 GHz 2.715 GHz 1.000 MHz 2.69630 GHz 29.60 dBm Z4.60 dB
Y - —
)i [ ] (]
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LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
spectrum x| Spectrum A
Ref Level 28.02 dém  Offset 8.02 dB Mode Auto Sweep Ref Level 28.02 dém  Offset 5.02 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
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Spurious Emissions Range Low | RangeUp | RBW | Frequency Power Abs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,685 GHz 2,690 GHz 100.000 kHz 2.68965 GHz 19.27 dém -10.73 dB
2,475 GHz | 2.490 GHz 1.000 MHz 2.40043 GHz | ~45.96 dBm -20.96 d& 2,600 GHz 2,691 GHz 100.000 kHz 2,65000 GHz -18.23 dBm -8.23 dB
2,490 GHz 2.495 GHz 1.000 MHz 249495 GHz -24.14 dBm -11.14 dg 2,691 GHz 2.695 GHz | 1.000 MHz 269410 GHz -28.40 dém -18.40 dB
2,495 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -20.80 dBm -7.60 dB 2,605 GHz 2.696 GHz 1.000 MHz 2.69500 GHz -30.04 dBm -26.94 dB
2,496 GHz 2.501 GHz 100.000 kHz 2.49635 GHz 20.31 dBm -9.69 d& 2,636 GHz 2,715 GHz 1.000 MHz 2,60850 GHz 46,15 dam -21.15 dB
—
Y
] ] [ ) ]
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Il RB

Highest Band Edge / Full RB

Spectrum | (| Spectrum by
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2,475 GHz 2,490 GHz 1,000 MHz 2,49047 GHz -41,46 dBm -16.46 dB 2,680 GHz 2,691 GHz 100.000 kHz 2,69001 GHz -24,68 dém -14.60 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -18.45 dBm -5.45 dB 2,601 GHz 2,695 GHz 1.000 MHz 2,69101 GHz -18.13 dém -8.13 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49599 GHz -26.55 dBm -13.55 dB 2,695 GHz 2.696 GHz 1.000 MHz 2.69502 GHz ~28.67 dbm 1587 dB
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LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| Spectrum A
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2,475 GHz 2.490 GHz 1,000 MHz 2.48778 GHz -33.24 dBm -8.24 d& 2,650 GHz 2,691 GHz 200.000 kHz 2,65000 GHz -25.44 dBm -15.44 dB
2,490 GHz 2.495 GHz 1.000 MHz 249496 GHz -24.22 dbm -11.22 d& 2,691 GHz 2.695 GHz | 1.000 MHz 2,69103 GHz -38.11 dém -28.11 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -25.96 dBm -12.96 dB 2,605 GHz 2,700 GHz 1.000 MHz 3.609818 GHz ~27.90 dBm “14.20 dB
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—
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2,475 GHz 2.490 GHz 1,000 MHz 249050 GHz -32.31 dBm -7.31 d& 2,600 GHz 2,691 GHz 200.000 kHz 2,69002 GHz -24.10 dém -14.10 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -22.66 dBm -9.66 d& 2,601 GHz 2,695 GHz 1.000 MHz 2,69100 GHz -18.65 dBm -8.65 dB
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LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Spectrum
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2,475 GHz 2.490 GHz 1,000 MHz 249049 GHz -33.47 dBm -8.47 d& 2,600 GHz 2,691 GHz 200.000 kHz 2,69003 GHz -25.17 dém -15.17 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401C

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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